

CERTIFICATE OF ANALYSIS

FIBRE IDENTIFICATION REPORT

HSE Job No:	PJ.205712.SAa	Client Reference:	-
Report No:	PJ.205712.SAa-1FI	Date Received:	28/10/2016
Client:	Northline		
Client Address:	Level 1, 62 The Parade, Norwood SA		
Sampled By:	E. Cruickshanks-Boyd		
Location:	Port Adelaide		
Analysis Method:	Samples analysed by Polarized Light Microscopy (PLM) techniques and Dispersion Staining (DS) using AS 4964-2004 and Health Safety Environment Australia SWI 04.		

Sample Number	Sample Description (approximate dimensions)	Analysis Results
B37431	Fibre cement panels (12 x 6 x 5mm)	No Asbestos Detected Synthetic Mineral Fibres Detected Organic Fibres Detected
B37432	Fibre cement panels (20 x 10 x 3mm)	No Asbestos Detected Synthetic Mineral Fibres Detected Organic Fibres Detected



Accreditation No: 15696

Accredited for compliance with ISO/IEC 17025



Approved Identifier
Michelle Barnes
28/10//2016

This test report shall not be reproduced except in full